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s=aranas. FCC RF Test Report Report No. : FG400803B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MFHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0006
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0019
PASS
-10 Normal Voltage 0.0032
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0018
Note:
1. Normal Voltage = 3.91 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.3 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenzZhen) Page Number 1 A40 of A102
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s=aranas. FCC RF Test Report Report No. : FG400803B
LTE Band 26
Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.43 5.39 5.91 PASS
Sporton International Inc. (ShenzZhen) Page Number 1 A4l of A102
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LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
s "“:--s.,‘_
S e
] ] et
N
N \
' 5,
0.0 0.0 s
| \
t 4
¥ \
L | 1 \
1E- | 1E- ¥
¥ \
i
1E ! E-
\ {
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22,97 dem 27,64 dBm 4.67 da 2.43 0B .00 6B .43 0B .61 08 Trace 1 [ 2198 dem 27,77 dbm 5.78 d8 3.04 d8 4.81 da 5.39 da 5.65 08
I ——— | ———
| BERREEE I ) [ SRR

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 dém _ Offset 14,00 db.
I att 30 d8__AQT 2 ms @ RBW 20 MHz
(0152 view
i
0 Sa
0.0 .
b
\
¥
1E4 -

CF 836.5 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 20,96 dem 27,39 dbm 5.43 d8 .07 68 5.10 dB 5.91 08 5.20 0B
I e——
| BERREEE I )

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
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Report No. : FG400803B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.29 1.28 2.94 2.96 4.80 4.89 9.83 9.69 14.45 | 14.18 - -

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG
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SPORTON LAB.

FCC RF Test Report

Report No. : FG400803B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I ]

G o)
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 1681 dBm)| MI[1] 16.18 dBm
o 836.15030 MHz 836.19510 Mz
20 - 20
P RS P 26.00 dB| 1 nee 26.00 dB)
04 [ bindidind LR Y 1.286700000 MHZ, 04 PN g VA 1.275500000 MHZ|
Q factor 649.9 I Qfactor | 655.6
o - 0d ]
1/ T Y2
-10 df - 10 d
e
20 d e N — s - - +
O el R N e
o o
40 d -40 de
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.1503 MHz 16.81 dam nd8 down 1.2867 MHz ML 36,1951 MHz 16.18 dam nd8 down 12755 MHz
TL 1 835.8483 MHz -9.34 dBm nd8 26.00 dB TL L B35.B51 MHz -9.60 dBm n 26.00 dB
T2 1 837.135 MHz -8.93 dam qQ factor 549.8 T2 1 837.1266 MHz -9.98 dam qQ factor 655.6

L U ]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 14.00 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 14,00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.12 dBm| ™Il 18,03 dBm|
b 836.82970 MHz [ 837.54900 Mz
20 20
B DT N 26.00 dB ] SR P N PR 26.00 dB
104 Bw k 2.943100000 MHZz 104 T e \ 2.955000000 MHz|
] Q factor 284.3 Q factor 283.4
od 4 od
¥
04 - 10 d
L e ' S X 20 N~ A =
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.8207 MHz 18.12 dBm ndB_down 2.9431 MHz ML E37.540 MHz 18.03 dem ndB_down 2,955 MHz
TL 1 835.0195 MHz -8.19 dBm ndd 26.00 dB TL L 835.0255 MHz ~7.45 dBm ndd 26.00 dB
T2 1 837.9628 MHz -7.28 dBm qQ factor 284.3 T2 1 837.9808 MHz -8.55 dBm qQ factor 283.4
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.77 dBm) ™M1[1] 15.00 dBm)
835.71100 MHz 836.64000 MHZ,
20 - 20
~ x e, 26.00 dB N K ndB 26.00 dB
0u Fin et Al mieihad, AL Y 4.795000000 MHz 04 AP A prem A B AV 4.885000000 MHZ]
T Q factor ‘l 174.9) 7 Q factor L 171.3
od f‘ \ 0 di { \
-10 df f -10 d
J N
20d = = A = 20 d =
o e L WY N N avp—
a0
40 df -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.711 MHz 16.77 dam nd8 down 4.795 MHz ML 36,64 MHz 15.80 dam nd8 down 4,885 MHZ
T 1 834.142 MHz -9.03 dBm nd8 26.00 dB TL L 34,062 MHz -10.30 dBm 26,00 d8
T2 1 838.938 MHz -9.57 dBm Q factor 174.3 T2 1 B3B.948 MHz -10.16 d8m 171.3
L U J wa L JU J L]

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG
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SPORTON LAB.

FCC RF Test Report Report No. : FG400803B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.42 aBm| LY 7.50 abm
839.0770 MHz M1 898.9180 MHz
20 20
= NP 26.00 dB - o | nde® . 26.00 dB
04 / 9.830000000 MHZ 104 T B 9.690000000 MHz
] 85.4) Q factor 86.6)
o4 1 0d i
¥ ¥
-10d - 10 d ]
/ ~ h —
2g-dy A B St B I
a0
40 d 40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839.077 MHz 17.42 dam nd8 down 9.83 MHz ML B3E.918 MHz 17.58 dam nd8 down 9,69 MHZ
T1 1 831.585 MHz -8.39 dBm nd8 26.00 dB T1 L B31.665 MHz -7.95 dBm nd8 26.00 dB
T2 1 841.415 MHz -8.82 dBm qQ factor 85.4 T2 1 B41.375 MHz -8.59 dam qQ factor 86.6
L L J o L L J [

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.74 dBm) ™M1[1 16.05 dBm)
- M1 840.0960 MHz 830.2660 MHz
e B ~ndEY. 26.00 dB - nde 26.00 dB
e Pl damanad D e 14.445000000 MHz T Y e O e (N AV 14.176000000 MHz
! Q factor 58.2| Q factor 58.6
od F
10 df ¥ T
L
20d NI <[~
W J s Wy | emg— |
a0
40 df -40 di
50 df 50 d
&nd 60 d
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 840.095 MHz 16.74 dam nd8 down 14,445 MHz ML L B30.266 MHZ 16.85 dam nd8 down 14,176 MHz
T1 1 829.427 MHz -10.70 dBm nd8 26.00 dB T1 L 520,457 MHz -8.56 dBm nd8 26.00 dB
T2 1 843.873 MHz -9.33 dBm Q factor 58.2 T2 1 B43.633 MHz -8.97 dBm Q factor 58.6
L ] J ) \ JU J -

Sporton International Inc. (ShenzZhen)
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Report No. : FG400803B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz CH26790
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.08 1.09 2.71 2.71 4.48 4.49 9.05 9.05 13.46 | 13.49 | 13.49 | 13.49

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AFZZPCOAG
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SPORTON LAB.

FCC RF Test Report

Report No. : FG400803B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.41 dBm) ™M1[1] 16.66 dBm)
- 836.53640 MHZ - " 836.39650 MHZ,
| R 1.079720280 MHz | X 1.093706294 MHz
PN P i I il
10d 104 -
od 0 d i
/ \ / N
10 df - 10 d ,j
o I —, 20 Lot et
e T F gV St s
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.5364 MHz 16.41 dam ML L £35.3965 MHz 16.66 dam
T 1 835.95734 MHz 10.13 dBm Oce Bw 1.07972026 MHz TL L 835.95734 MHz 9.59 dBm Oce Bw 1.093706294 MHz
T2 1 837.03706 MHz 10.93 dam T2 1 837.05108 MHz 7.82 dam

L U

L 4 4 -
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.46 dBm) 17.08 dBm)
0 836.82970 MHz - b 835.68480 MHz
[ B ~~f- 2.709290709 MHz TR . S N - 2.709290709 MHz
104 f 104 i
{ } \
od 7 0di - \
10 df j_" -10 o ‘|
SR -~ ~ Ny [ —
<0 e =
- N 7 A o — ¥
-30 -30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.8297 MHz 17.46 dam ML B35.6B4E MHz 17.88 dam
TL 1 835.14535 MHz 12.22 dBm Oce Bw 2.709250709 MHz TL L 835.14535 MHz 11.67 dBm Oce Bw 2.709290709 MHz
T2 1 837.85465 MHz 12.37 dom T2 1 837.85465 MHz 10.15 dam
L U J wa L JU J ]
X: ] 6: . 1
ectrum -
Ref Level 30.00 GBm  Offset 14.00 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 14,00 d & RBW 100 kHz
o att a0de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att a0de 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.59 dBm) ™M1[1] 16.17 dBm)
0 835.28100 MHz - . 838.17600 Mz
EN A Ocg B 4.475524476 MHz cc B ¥ 4.485514486 MHz
TS R YN WALV ST Yy o A g e P
10 di + T 10 d y i
‘ | / \
a \ o i ‘
/ | \
-10 df -10 d
/ Y / \
b 4 - \
e LVV] RN PN . R N y -
v VA nd Ao ™ "
-30
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,281 MHz 16.59 dam ML B3E.178 MHz 16.17 dam
TL 1 834.25225 MHz 12.76 dBm Oce Bw 4,475524476 MHz TL L 834.26224 MHz 10.78 dBm Oce Bw 4.485514486 MHz
T2 1 838.72777 MHz 10.79 dam T2 1 838.74775 MHz 10.11 dam

L U ]

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.

FCC RF Test Report Report No. : FG400803B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 18.87 dBm) ™M1[1 18.07 dBm)
- _ - 837.0000 Mz - 833.2830 Mz
[ v LB 050040051 MHz T LW PN AT 050049051 MHz,
10 d 1 T 104 e
o [ | o i ‘\\
/ .‘i \
10 df 7 T 10 d 7
o / N X . / \
s SR OB 1 [T o —
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £37.0 MRz 18.87 dam ML £32.383 MHz 18.07 dam
T1 1 9319845 MHz 12.96 dBm Oce Bw 9.050943051 MHz T1 L 5319845 MHz 11.21 dBm Oce Bw 9.050949051 MHz
T2 1 84103585 MHz 12.51 dam T2 1 8410355 MHz 11.27 dam
L I 4 [S JL 4 -
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] ™M1[1] 14.91 dBm)
- _ 841865 - - 137.6090 MHz
N S o 13.456549457 MHz - ¥ Ccchw 13.486513487 MHz
} i I e - . L N Fon, P
10 10
I i
/
od f‘ 0 I’
-10 df - 1 -10 d
] Y ~
Aod o g B P 20d s = 1 -
oty Py A Vs IRy [ SNRURN [N
= 30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 841,865 MHz 16.25 dam ML L 37,609 MHz 14.91 dam
T1 1 829.7567 MHz 12.70 dBm Oce Bw 13.456543457 MHz T1 L 820.7867 MHz 10.31 dBm Oce Bw 13.488513467 MHz
T2 1 843.2133 MHz 11.23 dam T2 1 843.2732 MHz 9.53 dam
L I 4 - [S JL 4 -

High Channel / CH26790 / QPSK

High Channel / CH26790 / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
15.07 dBm)|
X 829.9950 MHz
20 20
T A v 13.486515487 MHz T 13.486513487 MHz
N - [ PN
10d f + 104 | =
d / \ P
a T o T
! | f
10 - 10 di |
20 d = — L
N . O AN AP
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 828,945 MHz 17.36 dam ML L 20,305 MHz 15.07 dam
T1 1 817.2567 MHz 11.57 dBm Oce Bw 13.486513487 MHz T1 L 817.2867 MHz 11.02 dBm Oce Bw 13.488513467 MHz
T2 1 830.7433 MHz 11.87 dam T2 1 830.7732 MHz 11.12 dam
L I 4 [S JL 4 -

Sporton International Inc. (ShenzZhen)
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Conducted Band Edge

LTE Band 26 /

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

(%]

Ref Level 23.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spe

um

Ref Level 23,00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr

20 dbimitdhack 5 - | SPURIMECHBEKBS_ FTy T
Line _$PURIOUS INE_ABS PABS { \ Line 'I-'IIIH‘[ JUS_LINE_ABS, PASES

10 dem ] \ 10dem ! \

0 dém l\ 0 dBm F ]

-10 dBm P -10 dem f,

| SPURIOUS_LINE_ABS_ ’h

-20 dBm “\ 20 dem \

30 dem : u"‘\ 30 di k‘

-40 dBm In" M\w} 40 ghm

50 dem ~1 rf'r “50 dBm LW\. T

RS (S R A N— f" ™ ~ e W

-60 dem 60 dBm

70 dBm 70 dBm

Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|('Start 847.0 MHz 3003 pts Stop 860.0 MHz

purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions

Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | Powerabs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,99600 Mnz ~46.25 dém -33.05 6B §47.000 MHz | 849,000 MMz 100,000 Kiz R TIEr 2247 dbm _7WI
£23.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -19.17 dém -6.17 dB 543,000 MH= 850,000 MHz 20,000 kiz 34900050 MHz -16.40 dBm a0 de
824.000 MHz 826.000 MHz 100.000 kHz 82426673 MHz 22.51 dBm -7.49 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -47.14 dbm -34.14 dB

S
.

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spe

um

Ref Level 23,00 dém Offset 14.00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr
20 dbieitFhack 5 | SPURIGIECHBEKA®S T
Line _$PURIOUS_} INE_ABS PABS Line g $PLURIDUS_JINE_ABS, PASS
e .
10 dBm T 10 dB fl \ T
0 dem [/ | 0 der RI
-10 dam ‘ -10 dpm :
| SPURIOUS_LINE_ABS_ f \
-20 dem J M 2 Bm
-30 dem — 7 e |[|-30 cem \m-..,‘ T
rd WJ 4
-40 dem =y -40 dBm
S0 e < I,
50 dém -50 dBm
USRI Ry p—
-60 dém -60 dBm
-70 dBm -70 dem
Start 15,0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 MHz 3003 pis Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 822,98801 MHz -29.35 dém -16.35 dé §47.000 MHz §49.000 MAz 100.000 kHz 846.111689 MHz 14.24 dBm -15.76 dB
523,000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -26.76 dém -13.76 d8 §49.000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -25.04 dBm -12.04 dB
£24.000 MHz 526000 MHz 100.000 kHz 82496204 MHz 14.25 d3m Lo 7 de 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -27.01 dBm -14.01 dB
'
Il i [ ™
11:3B:55
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

s um

Ref Level 23.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 14.00 dB Mode Auto Sweep

Ref Level 23,00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

(@1 avgPwr

20 dbpitdhack m = | SPUBIRWECHBELABS_ YV
Line _§PURIOUS_| INE_ABS PAES | \ Line -pu/‘w{ US_LINE_ABS PAES

10 dBm f \ 10dBm ! -

|

0 dem l\ 0 dem

-10 dBm ) -10 dBm

| SPURIOUS_LINE ABS_ M

-20 dem M 20 dBm } \l

-30 dem

AN '
-40 dem ,\\w
.50 dBm: =1 \“ T -
[ I U [T ] I _ —

-60 dBm -60 dBm

70 dBm 70 dBm

Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz

purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,07203 MRz -46.58 dem -33.58 06 4. D00 MITE | 849 P00 Wiz 100 000 kHz e 5151 o —EWI
523.000 MH2 | B4.000 MHz 20.000 kiz £23,599550 MHz -20.06 dém “7.06 dB 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -18.24 dBm -5.24 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.28571 Mz 21.35 dBm -8.55 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -46.53 dBm -33.99 dB
S
Y
I - i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 23,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiritGheck m | SPURIAICCHBIEKARS mAES
Line _$PURIOUS_| INE_ABS PABS Line _$PURIDUS_LINE_ABS PABS
10 dBm Iﬂ ¥ 10 derfi \\
0 dem f Lﬂ 0 deny |
-10 dBm i Y -10 dpm i
| SPURIOUS_LINE_ABS_ | il
-20 d8m 20 gem
30 dem " 30 dem »"\v*wJ\
/f-flwm e
-40 dBm -40 dBm
-~ .,
-50 dBm: — "'/" -S0 dem B
__<v--"""/_" \\*‘— paa——
-60 dBm -60 dem:
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious E'“i;Siml'; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
515.000 MRz | 923.000 MAz 100,000 KAz 522,99600 MHz -31.26 dém -18.06 d& e 200 MIE | 040 pa0 iz 100,000 Kiz Y ERETEER 13.46 com -mﬁl
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -28.74 dBm -15.74 dB 340,000 MH= 850,000 MHz 20,000 kiz 340 02747 MHZ 26 41 dBm 1341 b
824.000 MHz 526,000 MHz 100.000 kHz 524.41050 MHz 13.67 dém -16.33 dB 850,000 MHz B80.000 MHz 166 D00 kHz £E0.01435 MHz T 1675 b
T
) i )

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG

Page Number 1 A50 of A102



SPORTON LAB.

FCC RF Test Report

Report No. : FG400803B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

11:36:32

ectrum = s um
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 - | SPURIMECHBEKBS_ VT
Line _$PURIOUS_| INE_ABS PASS /-\ Line _§PifRIbus_LINE_aBs PASS
10 dBm I 10 dBém ‘ T
| \ |
0 dem f \u 0 dem J
-10 dBm -10 dBm J
| SPURIOUS_LINE_ABS_ ]IL r
-20 dBm § 20 dem
-30 dBm \ -30 dBm—¢
/ o \
-40 dam . 40 ghm Y
-50 dBm et ”‘J o 50 dem LY S
. [ I [ ] S A —
-60 dam -60 dem
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98002 MHz ~48.00 dBm ~35.00 dE 000 MiE | B45 o0 Wiz 100,000 Kiz YR EE 2059 B _gml
£23.000 MHz 824,000 MHz 20.000 kHz 823,93550 MHz -23.66 deém -10.66 dB 340,000 MH= 850,000 MHz 20,000 kiz 34900050 MHz 2057 dBm ST de
£24.000 MHz 526000 MHz 100.000 kHz 824.26673 MHz 20.59 dBm -9.31 d& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -48.29 dBm -35.29 dB
—
T
I - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 23.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 23,00 dém
SGL Count 100/100

Offset 14.00 di Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 deimit Gheck B | SPURIAHIE CHBEKABS _ RARS

Line _$PURIOUS_) INE_ABS PABS Line _$PURIDUS_LINE_ABS, PAES
10 dem MogrBniton, 10 UBT'M e

1
0 dBm K 1 0 e \
-10 dBm. | \ 10 dbm ‘
| SPURIOUS_LINE_ABS_ J L
-20 dBm J L 20 dem J
-30 dam m dBm: 1\,%
N
-40 dBm - - 40 dBm W"T -
e ~-_
<50 dem: -50 dBm
S S 4- "-n.‘.\_m e

-0 dBm 60 dBm
-70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious EMi;Si"T; ‘ [ | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc | PowerAbs |  ALimit

§15.000 MHz 523,000 MHz 100,000 kHz 522,99600 MHz -35.77 dBm -22.77 d& 547.000 MAZ ﬁsﬁﬁmz 100.000 kHz aﬁ‘ﬁ MHz 12.40 dBm -uwl

823.000 Mrz | 824,000 Mhz 20.000 ki 823,59850 MHz -30.43 dBm -17.45 dB 240,000 MHz | 850.000 MHz 20.000 kHz £43,00050 MHz -30.26 dbm -17.26 db

824.000 MHz 826,000 MHz 100.000 kHz 824,69830 MHz 12.72 dBm -17.28 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -32.32 dBm 219.32 dB

T
) i )

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG

Page Number : A51 of A102



SPORTON LAB.

FCC RF Test Report

Report No. : FG400803B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

m

ectrum = € um v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P [,.\ 20 ghine f' 5
10 dém / | 10 dém J \
o dd ! 0 dem j ’
-10 d8m \ -10 dBm r
SPURIOUS_LINE_ABS ‘{
-20 dem [ T -20 dBm ﬁ L
.30 dBm \ -30 dBm |
/ \\/\,‘\ A N | \rﬁJ Y
-40 dem NFAWAN Lachghr ‘\L
50 dam AN 50 dem - T~ .
R ]
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -44,11 dBm -31.11 de 846.000 MHz 849.000 MHz 100.000 kHz 848.76174 MHz 22.23 dBm -7.77 dB

823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -17.58 dBm -4.58 dB 949,000 MHz 850.000 MHz 30,000 kHz 549,00050 MHz -14.13 dBm -1.13d8

824.000 MHz 827.000 MHz 100.000 kHz §24.26823 MHz 22.06 dBm -7.94 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.07 dbm -31.07 dB

S
T
il A I [] [ ]
Date 11:50:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm N— ” 1988 -
3
[ ‘
0 dB - | dem i
\ |
-10 dam ! 10 dom !
SPURIOUS_LINE_ABS ’ ‘
-20 dem 20 dBm
di | d h [ —
-30 dem -30 dem
I Fapvitmdd
e [
-40 dBm -40 dBm —
I L ™,
-50 dBm -50 dBm
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_||[['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,79620 MHz -32.75 dém -19.75 d& 846.000 MHz §49.000 MHz 100.000 kHz 84647802 MHZ 10.64 dBm -19.36 d&
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz -31.77 dém -18.77 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,02148 MHz -26.77 dBm -13.77 dB
£24.000 MHz 527.000 MHz 100.000 kHz 826.74975 MHz 10.46 dBm -19.54 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,26474 MHz -26.00 dBm -13.00 dB
Y
I 1 P

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG

Page Number : A52 of A102



SPORTON LAB.

FCC RF Test Report

Report No. : FG400803B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKARS PABS

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P » 20 ghine 5
10 dém ‘ \ 10 dBm } \
|
o dd ’ l\ 0 dem i{ -
-10 d8m -10 dBm b
SPURIOUS_LINE_ABS H “l
-20 dem \\ -20 dBm 'U ll
-20 dBm f‘l M r\ . -30 de [\”“l‘li W\
40 dom / AT l:E' n‘.\-a..d \
-50 dam o -50 dem e
{ptss sttt u“"‘"“-—..)
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -42.97 dBm -29.97 de 846.000 MHz 849.000 MHz 100.000 kHz 848.,73776 MHz 21.35 dBm -8.65 dB

823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -14.65 dBm -1.65 dB 949,000 MHz 850.000 MHz 30,000 kHz 549,00050 MHz -16.81 dBm ~3.81 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.23526 MHz 21.50 dBm -8.50 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -43.12 dbm -30.12 dB

S
T
i e N [1 e
Date 11:50:49 11:59:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PAES JL
10 dBm JrR-U e -
0 dBi ,f dBm: T
[
-10 dgm [’ -10 dBm ;
SPURIOUS_LINE_ABS i
-20 derm 20 dBm L
-30 dam -30 dem (2
fe Ty ]
-40 dem T 40 dem -
-50 dBm -50 dem
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_||[['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,81219 MHz -32.42 dém -19.42 d& 846.000 MHz §49.000 MHz 100.000 kHz §46.63686 MHZ 10.53 dBm -19.47 d&
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz -32.62 dbm -19.62 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,01049 MHz -29.21 dBm -16.21 dB
£24.000 MHz 527000 Mtz 100.000 kHz 82436713 Mz 10.14 dBm -19.86 dB 850.000 MHz 860.000 MHz 100.000 kHz £850.00500 MHz -27.34 dBm -14.34 dB
Y
i J1 "

Date:

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG

Page Number : A53 of A102



SPORTON LAB.

FCC RF Test Report

Report No. : FG400803B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PAES

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P, (_\ 20 dbime 5
10 dém ‘| 10 dBm: “ \‘
0ds [ LH 0 dem f
-10 dBm i -10 dBm.
SPURIOUS_LINE_ABS ﬁ
20 dem 'l\ 20 dim j‘ \
-20 dBm rj \“f\f\ -30 dBm mJ \
< dem MAFAEY | )
a ﬂ{ \ I
-50 dBm E Y
T S0 dem: e -
-60 dBm -60 dBm .
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | PowerAbs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 821,78921 MHz -45.95 dBém -32.95 de 846.000 MHz 549,000 MHz 100.000 kHz 848,73776 MHz 20.15 dém -9.85 d&

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -15.30 dBm -6.30 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -16.97 dBm -3.97 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.23227 MHz 20.05 dBm -9.95 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -45.85 dbm -32.85 dB

S
Y
il A I [] o
Date 11:51:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PABS 20 b
10 dBm [ E——— _.,.u\!w,rnm\ %mwwa-
. / L[l cem -
|
-10 dBm H ‘I -10 dBm. i
SPURIOUS_LINE_ABS [ \I
20 dBm | -20 dBm }
-30 dBm -30 dBm +
Lo | ] N |0
-40 dm qmw ~40 dBm Tl
S el M,
-50 dem = -50 dBm =
i .
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 82271628 MHz -36.23 dém -22.23 de 846.000 MHz 849.000 MHz 100.000 kHz 846,31319 MHz 9.22 dBm -20.78 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -32.95 dBm -19.95 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -31.52 dBm -18.52 dB
824.000 MHz 827.000 MHz 100.000 kHz 826.12937 MHz B.46 dBm ~21.54 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,03497 MHz -32.53 dbm -19.53 db
Y
) i )
2024 11:52:23

Date:

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG

Page Number : A54 of A102



SPORTON LAB.

FCC RF Test Report

Report No. : FG400803B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

m ] m
ectrum = S um v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine “i-. s
10 dém 10 dem ,J
0dB 0 dem r/ \
-10 d8m -10 dBm b
SPURIOUS_LINE_ABS fj‘ é
-20 dem I{ -20 dBm Jﬂ l‘
-30 dBm -30 dgm v
/ vl GF R
/
-40 dem J ot 9 Ifw e e k
-
50 dem - S 50 dém
[ F—
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 829.0 MHz | |[Start sa4.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,92408 Mhz -45.15 dem -32.15 06 844.000 MHZ 849,000 MHZ 100,000 kHz 898 65285 MHz 2244 dbrm 756 0B
£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -14.74 dém “l.dde 949.000 MHz 850,000 MHz 50.000 kHz 849,01848 MHz -17.04 dBm -4.04 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.34216 MHz 21.98 dem -6.02 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -45.57 dbm -32.57 dB
S
T
i [ i 1 )
Date 12:05:05 -

12:13:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
6 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dBm
- ™
ods f ]‘ q dem
|
-10 dBm | H || 20 dem
SPURIOUS_LINE_ABS ] \ \
20 dem f 20 dBm 'L
-30 dBm -30 dem
| g
-40 dam 40 dBm
50 dBm 50 dem
~
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | |[I'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 921,18081 MAz -33.06 dem -20.06 d& 844.000 MHZ 849,000 MHZ 100 000 kHz 845 25125 MHZ 843 cbm ~21.57 08
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,59550 MHz -28.51 dém -15.61d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00749 MHz -26.33 dBm -13.33 dB
£24.000 MHz 529.000 MHz 100.000 kHz 826.52498 MHz £.51 dém -21.49 d& 850.000 MHz 860.000 MHz 100.000 kHz 85003457 MHz -28.26 dbm -15.26 db
T
I 1 P

Date:

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG

Page Number

1 A55 of A102



SPORTON LAB.

FCC RF Test Report

Report No. : FG400803B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

d 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghine _FPURIOUS }INE_ABS P {". 20 dhine T. s
10 dBm ‘ \l 10 dBm -
' |
0de {1 0 dem J '\‘
-10 dBm } l\ -10 dBm \
SPURIOUS_LINE_ABS ’v
20 dem f m\d 20 dim NL LL
-30 dBm A J\ f\ -30 dpm H 5
40 dBm J | JAVA i\u o "\ Vr ‘|I,||
m Jr v LI \\ ) T T r
|~
50 dam __— b 50 dem Mt o -
[N ereee— .

=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 922,92408 Mhz 4515 dem -32.15 de 544000 MHZ 849,000 MHZ 100,000 kA2 848.66264 MHZ 51,18 dbm —8.00 0B

523,000 MHz £824.000 MHz 50.000 kiz 823,99550 MHz -16.78 dm -3.78.d8 849,000 MHz 850.000 MHz 50,000 kHz 849,00849 MHz -14.58 dBm -1.58 dB

£24.000 MHz 529.000 MHz 100.000 kHz 824.35714 MHz 21.28 dem -6.72 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -45.25 dBm -32.25 dB

S
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dBm 10 dém
r L e |-I\w*a-\ e (AR A AN s,
0dB - 1 dem
-10 dBm } H (Il 410 dem
SPURIOUS_LINE_ABS ] L ]
20 dem ; 20 dBm T
.30 dBm i -30 dem |
n— B
40 dBm 40 dBm
s e,
S50 dBm 50 dem
~
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 921,90000 MAz -35.31 dem 2231 d 544000 MHZ 849,000 MHZ 100,000 kA2 845 03147 MHZ =78 dom —5.95 0B
523.000 MH2 | 694,000 MHz £0.000 kHz 823,58851 MHz ~30.45 dBm “17.45 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -30.34 dBm -17.34 dB
824.000 MHz £29.000 MHz 100.000 kHz 827.15435 MHz 7.57 dBm -22.43 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -31.84 dBm -18.84 dB
T
I 1 P
Date: 12:16:41

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG

Page Number 1 A56 of A102




SPORTON LAB.

FCC RF Test Report

Report No. : FG400803B

LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P ﬂ\ 20 gbine ; s
I, /
10 dém l 10 dem J
0 dB ) lh 0 dém JJ ]
-10 d8m L -10 dBm -
SPURIOUS_LINE_ABS /]
-20 dem /‘ “'\"l -20 dBm M h\
-30 dBm H 1"‘,41 -30 dBm
| Iy
) | . J"f\ AW |
40 dem J ) L S j‘ Bl:‘wwmb/ ol “«K
-50 dém = i 50 dém Wal ]
I Pr—— L
-60 dBm -60 dem:
Start 815.0 MHz 3003 pts stop 829.0 MHz | |[Start sa4.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 923.000 MHz 100.000 kHz 522,52408 MHz -46.26 dem -33.26 d& 544.000 MHZ 543,000 MAz 100.000 k2 548.68761 MHZ 20.65 cbm 035 dB
£23.000 MHz 824,000 MHz 50.000 khz 82399051 MHz -17.74 dém 4748 949.000 MHz 850,000 MHz 50.000 kHz 249,01049 MHz -18.07 dBm -5.07 d8
824.000 MHz £29.000 MHz 100.000 kHz 62435714 MHz 20.23 dem -9.77 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -46.97 dbm -33.97 dB
S
i J [ i 1 )
Date 12:06:39 1
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
i e v
0de |r muww-\l dem
-10 d8m f 10 dem ‘
SPURIOUS_LINE_ABS { 1 ||
20 dBm ‘V 20 dBm h
-30 dBm -30 dem
I, (N S
-40 dem p————— 40 dem
e
B -50 dBm
-60 dBm -60 dem:
Start 815.0 MHz 3003 pts stop 829.0 MHz | |[Start sa4.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 923.000 MHz 100.000 kHz 822,93207 MHz -37.76 dem -24.76 dB 544.000 MHZ '849.000 MAZ 100.000 kHz 94536613 MHZ 6.52 dBm 23.48 db
£23.000 MHz 824,000 MHz 50.000 khz 82397552 MHz -31.91 dém -18.51 8 949.000 MHz 850,000 MHz 50.000 kHz 849,02947 MHz -31.35 dBm -18.35 d8
824.000 MHz £29.000 MHz 100.000 kHz 827.37912 MHz £.52 dim -23.42 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.28472 MHz -35.40 dbm -22.40 dB
T
) i )
et Date: 12:15:53

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG

Page Number 1 A57 of A102




SPORTON LAB.

FCC RF Test Report Report No. : FG400803B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

m
ectrum = € um v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P \ 20 ghine S PI
10 dem ‘ \ 10 dBm: I ‘l
0dB 0 dem
I )|
-10 dBm { -10 dBm 1
: . B '
SPURIOUS_LINE_ABS H'J \ ’ln br
“20 dem 4 -20 dBm !
f10 A
-30 dBm l r‘\ ‘\ -30 dem 1
A i {ll fi
. i AL Al
- ] A oA | g T
B IEVN EUIVON SW g | PAS e ISIT AN e
-50dgm a A 50 dém i\
Am— v
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,95604 MHz -43.48 dBm -30.48 d8 939.000 MHz 849.000 MHz 100.000 kHz 848.39560 MHz 21.76 dBm -5.24 d&
823.000 MHz 524.000 MHz 100.000 kHz 823.98951 MHz -18.20 dBm -5.20 dB 949,000 MHz 850.000 MHz 100,000 kHz 340,06444 MHz -17.20 dBm ~4.20 dB
824.000 MHz 834.000 MHz 100.000 kHz 824.59441 MHz 22.43 dBm -7.57 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -43.04 dbm -30.04 dB
T
i e N [1 e
Date 12:20:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
¥ . ' abs Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
R auinges R e T SN SV R Mu-,l MW‘”/WH‘M“V'\M)\N‘"”\:W"’-'W\MMM-\
0 dB \ 0 Hem l
-10 dBm -10 dBm
SPURIOUS_LINE_ABS \ \
-20 dém Hﬁ -20 dBm \
Fi
-30 dBm ¢ “30 dem ‘n‘.,,
RO WS S I
e _40 dbm
-50 dem -50 dem:
\
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,69231 Mhz -35.03 dem -22.03 d& '839.000 MHZ 849,000 MHZ 100 000 kHz 89206164 MHz 557 cbm —54.79 08
523.000 MHz | B94.000 MHz 160.000 khz 823,99251 MHz -30.55 dém -17.59 d8 849.000 MHz  850.000 MHz 100,000 kHz 49,0564 MHz -28.21 dBm -15.21 dB
£24.000 MHz 534.000 MHz 100.000 kHz 830.97802 MHz 5.40 dBm -24.60 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -31.36 dBm -18.36 dB
T
I 1 P

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG

Page Number : A58 of A102



SPORTON LAB.

FCC RF Test Report

Report No. : FG400803B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P \ 20 dhine s P'\
10 dém 1 l 10 dem / ‘
ode J : 0 dem j 1\
-10 dBm h -10 dBm
2 - b [ \I
SPURIOUS_LINE_ABS I‘(1 I\,
20 dem j V\“ 20 dim W\
-30 dBm -30 dem :
A ] | .
A5 |
-40 dém \ | -40idBm— +
] A
A o VA AT || Pl At LT A
-50 4B m - -50 dem "’\_._‘
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 921,66134 MAz -46.47 dem -33.47 d& 539,000 MHZ 849,000 MHZ 100,000 kA2 a:?mg iz 5059 dbm _gml
523,000 MHz £24.000 MHz 100,000 kHz 823,99750 MHz -19.05 dBm -6.05d8 849,000 MHz 850.000 MHz 100,000 kHz 849,03347 MHz -18.09 dBm -5.09 dB
£24.000 MHz B34.000 MHz 100.000 kHz 524.61439 MHz 20.84 dém -9.16 dB 850.000 MHz 860.000 MHz 100.000 kHz 851.32368 MHz -45.92 dBm -32.92 dB
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm 10 dBm
B R e e s Lt Aty ofm PP e MWmAWW.MW\
ods F
| l
|
-10 dem ‘ | -10 dBm
SPURIOUS_LINE_ABS l \ l
-20 dem JJ \ 30 dm t
-30 dem : ,.-Hsu dem l‘h
[ R
e 40 dem
-50 dem -50 dem:
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,77223 MRz -37.02 dem -24.02 d& '839.000 MHZ 849,000 MHZ 100 000 kHz 84006304 Mz 446 B = RTY
523.000 MHz | B94.000 MHz 160.000 khz 823,57752 MHz -32.68 dbm -19.68 d& 849.000 MHz  850.000 MHz 100,000 kHz 849,03147 MHz -31.01 dBm -13.01 dB
824.000 MHz B34.000 MHz 100.000 kHz 826.72228 MHz .50 dBm -25.50 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.08492 MHz -34.58 dBm -21.58 dB
Y
I 1 P
12:31:48

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG

Page Number

1 A59 of A102




SPORTON LAB.

FCC RF Test Report

Report No. : FG400803B

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s f‘
10 dém l 10 dem i i\
0de L 0 dem J‘ \
-10 dBm A -10 dBm ] T
SPURIOUS_LINE_ABS j b‘\ [Mr L|F
20 dem J 20 dim ‘
-30 dBm jl. L\h -30 dem n ‘HJ‘I 1
0 e bl | ﬂ ﬂ‘\ A e f .
M g o] 1\/ I\'\w\ Py \\-‘ |~ " AT /\Jh R,- W A
-50 dam -~ -50 dem .
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,82018 Mhz -44.79 dem -31.79 de 539,000 MHZ 549,000 MAzZ 100,000 kA2 E,:gﬁ T 5048 dbm _gﬁl
523,000 MHz £24.000 MHz 100,000 kHz 823.98751 MHz -19.55 dBm -6.55d8 849,000 MHz 850.000 MHz 100,000 kHz 849,02048 MHz -18.25 dBm -5.25 db
£24.000 MHz 534,000 MHz 100,000 kHz 824,56444 MHz 20.32 dem -9.67 d& 850,000 MHz B80.000 MHz 100,000 kHz B51.50388 MHz 47,45 dBm T34.48 B
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
o s SRR R PP PP PRI S o et e L SO S S
-10 dBm \ -10 dBm l
SPURIOUS_LINE_ABS ' \ l
20 dem J \ 30 dem '
-30 dBm 7 ] J{SU dem i
. awid )
40 dBm 40 dem
-50 dem -50 dem:
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,71628 MRz -40.11 dem -27.11 dB '839.000 MHZ 849,000 MHZ 100 000 kHz 843 45055 Mz 3,36 cbm 6.6 08
523.000 MHz | B94.000 MHz 160.000 khz 82357752 MHz -34.52 dbm -21.52 da 849.000 MHz  850.000 MHz 100,000 kHz 849,00849 MHz -33.25 dBm -20.25 dB
£24.000 MHz 534.000 MHz 100.000 kHz 832.06593 MHz 3.48 dBm -26.52 dB 850.000 MHz 860.000 MHz 100.000 kHz B850,55445 MHz -38.24 dBm -25.24 dB
T
) i )

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AFZZPCOAG

Page Number 1 A60 of A102




SPORTON LAB.

FCC RF Test Report

Report No. : FG400803B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ectrum o s um 7
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbhwiGhack AT | SPURIHECHBEKABS_ Ty ()
Line _$PURIOUS INE_ABS DA %u Line SPURIOUS_LINE_ABS. PASES ’\
10 dem l 10 cBm T
|
0 dem - 0 dem { i
I
-10 dBm ! \ -10 dBm + |
SPURIOUS_LTNE ABS_ / \(\ rIN \
-20 dem Il ,\'M 20 dem f 1
-30 dem -30 dBm Jf
Hadn J nun oz || ki gt i
N hooa W] o, A B 11| [N LY 'Vgu 1, I
50 dem—Aaoa LI “50 dem : =
-60 dam -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stap 839.0 MHz ||| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §20,42258 MHz -43.36 dem -30.36 06 534,000 MHz B 100 000 kHz e 21,53 dbm —aWI
523.000 MH2 | 694,000 MHz 200.000 kiz 823,55650 MHz -17.68 dém 465 dB 849,000 MHz 850000 MHz 200,000 kHz 849,01548 MHz -17.08 dBm -4.98 dB
£24.000 MHz 539.000 MHz 100.000 kHz 62483167 MHz 22.12 dBm -7.88 dB 850.000 MHz 860.000 MHz 100.000 kHz 852,55245 MHz -45.51 dBm -32.51 dB
T
I - I 1 o
Date: 12:35:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 23.00 dém Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
20 dbiniFhack | SPURIANE CHBEKARS aaks
Line PURIOUS_) INE_ABS PARS Line _SPURIOUS_LINE_ABS PABS
10 dem 10 dém
od S EPRRPIIYS WP . TR e o Pt i sttt dhteimateend e ey o i
dBm { | |
|
-10 dem -1 dem -
SPURIOUS_LINE_ABS_ l
-20 d8m T E/h dBm \‘\
-30 dBm wﬁ - \ 0 dBm o
R R -
-40 dBm -40 dBm
50 deém 50 dBm
-60 dém -60 dBm
70 dam 70 dem
Start 815.0 MHz 3003 pts stop 839.0 mHz || Start 834.0 Mhiz 3003 pts Stop 860.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
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